
 TINDIVANAM PHARMA PARK ASSOCIATION 
Block – D1, Baid Metha Complex, No.16, Anna Salai, Little Mount, Saidapet,  

Chennai- 600 015 

 
 
 
 
 
 
 

TENDER DOCUMENT 
 

Tender Notice No. TPPA/CF Development/CETP/2023-24/01 
 
 

Design, Engineering, Fabrication, Supply, Construction, Erection 
& Commissioning, and Testing of 500 KLD Zero Liquid Discharge 
(ZLD) based Common Effluent Treatment Plant (CETP) on Turn-
key basis along with Comprehensive Operation and Maintenance 

of CETP for five years at TANSIDCO Pharma Industrial Park, 
Pellakuppam, Kollar & Venmaniyathur villages, Tindivanam Taluk,  

Villupuram District, Tamil Nadu. 

 
 

Date of Release of Bid Document 03.12.2023 

Pre-bid Meeting 19.12.2023 
[...]
g. The Contractor should make its own arrangements for the labour accommodation. 

h. Any notice regarding any problems, to the Bidder shall be deemed to be sufficiently 

served, if given in writing at his usual or last known place of business. 

35. FRAUD AND CORRUPT PRACTICES 

The Bidders and their respective officers, employees, agents and advisers should 

observe the highest standard of ethics during the Bidding Process and after the issue of 

the LoA and during the subsistence of the Contract. Notwithstanding anything to the 

contrary contained herein, or in the LoA or the Contract, TPPA may reject a Bid, 

withdraw the LoA, or terminate the Contract, as the case may be, without being liable 

in any manner whatsoever to the Bidder, if it determines that the Bidder, directly or 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                                     Page 27 of 85 
 

indirectly or through an agent, engaged in corrupt practice, fraudulent practice, 

coercive practice, undesirable practice or restrictive practice in the Bidding Process. In 

such an event, TPPA shall be entitled to forfeit and appropriate the Performance 

Security, as the case may be, as Damages, without prejudice to any other right or 

remedy that may be available to TPPA under the Bidding Documents and/ or the 

Contract, or otherwise. 

Without prejudice to the rights of TPPA  under Clause (32) hereinabove and the rights 

and remedies which TPPA may have under the LoA or the Contract, or otherwise if a 

Bidder or Contractor, as the case may be, is found by TPPA to have directly or indirectly 

or through an agent, engaged or indulged in any corrupt practice, fraudulent practice, 

coercive practice, undesirable practice or restrictive practice during the Bidding 

Process, or after the issue of the LoA or the execution of the Contract, such Bidder shall 

not be eligible to participate in any tender or RFP called for by TPPA for a period of 2 

(two) years from the date such Bidder, or Contractor, as the case may be, is found by 

TPPA to have directly or indirectly or through an agent, engaged or indulged in any 

corrupt practice, fraudulent practice, coercive practice, undesirable practice or 

restrictive practices, as the case may be. 

For the purposes of this Clause (31), the following terms shall have the meaning 

hereinafter respectively assigned to them: 

a. “corrupt practice” means (i) the offering, giving, receiving, or soliciting, directly 

or indirectly, of anything of value to influence the actions of any person 

connected with the Bidding Process (for avoidance of doubt, offering of 

employment to or employing or engaging in any manner whatsoever, directly or 

indirectly, any official of TPPA who is or has been associated in any manner, 

directly or indirectly, with the Bidding Process or the LoA or has dealt with 

matters concerning the Contract or arising therefore, before or after the 

execution thereof, at any time prior to the expiry of one year from the date such 

official resigns or retires from or otherwise ceases to be in the service of TPPA, 

shall be deemed to constitute influencing the actions of a person connected with 

the Bidding Process), engaging in any manner whatsoever, whether during the 

Bidding Process or after the issue of the LoA or after the execution of the 

Contract, as the case may be, any person in respect of any matter relating to the 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                                     Page 28 of 85 
 

work or the LoA or the Contract, who at any time has been or is a legal, financial 

or technical adviser of TPPA in relation to any matter concerning the work; 

b. “Fraudulent practice” means a misrepresentation or omission of facts or 

suppression of facts or disclosure of incomplete facts, in order to influence the 

Bidding Process. 

c. “Coercive practice” means impairing or harming, or threatening to impair or 

harm, directly or indirectly, any person or property to influence any person’s 

participation or action in the Bidding Process. 

d. “Undesirable practice” means (i) establishing contact with any person connected 

with or employed or engaged by TPPA with the objective of canvassing, lobbying 

or in any manner influencing or attempting to influence the Bidding Process; or (ii) 

having a Conflict of Interest; and 

e. “Restrictive practice” means forming a cartel or arriving at any understanding or 

arrangement among Bidders with the objective of restricting or manipulating a full 

and fair competition in the Bidding Process. 

36. ARBITRATION 

a. In case of any dispute in the bid, including interpretation if any on the clauses of the 

bid or the contract to be executed, the matter, if not resolved through amicable 

settlement, shall be referred to arbitration by an arbitral tribunal constituted in 

accordance with Clause 32(b). Such arbitration shall be proceeded as per the 

provisions of the Arbitration and Conciliation Act, 1996 or under any statute in force 

at that point of time. 

b. There shall be an arbitral tribunal comprising three arbitrators, of whom each Party 

shall select one, and the third arbitrator shall be appointed by the two arbitrators so 

selected and in the event of disagreement between the two arbitrators, the 

appointment shall be made in accordance with the Rules. 

c. The venue of the Arbitration shall be at the registered office of TPPA in Chennai. 

The decision of the Arbitrator shall be final and binding on both the parties to the 

Arbitration. 

d. The Arbitrator may with the mutual consent of the parties, extend the time for 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                                     Page 29 of 85 
 

making the award. The award to be passed by the Arbitrator is enforceable in the 

court at Chennai city only. 

37. JURISDICTION OF THE COURT 

Any dispute arising out of non-fulfilment of any of the terms and conditions of this Tender / 

Contract or any other dispute arising out of the arbitration award will be subject to the 

jurisdiction of the Courts in the City of Chennai only. 

We agree to the above terms and conditions. 

 

SIGNATURE OF THE BIDDER: 
(WITH SEAL) 
DATE: 
 
NAME IN BLOCK LETTERS: 
 
DESIGNATION: 
 
ADDRESS:  
 

 

 

 

 

 

 

 

 

 

 

 

 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                                     Page 30 of 85 

 

 

ANNEXURE - I 

TECHNICAL SPECIFICATIONS  
 

SECTION - 1 

Basis of Design 

1. Proposed CETP shall be designed as a ZLDF (Zero Liquid Discharge Facility) and 

equipped to handle 500KL per day on a 100% capacity utilization basis. 

2. Since the member units are essentially Finished dosage manufacturing companies 

(orange category), the effluent from these units is not proposed to be segregated as 

Lean and strong waste and will be taken as a single stream through a common pipe 

line to the CETP. 

3. Based on general experience, the following parameters are proposed as the limiting 

specifications for member units for discharging into the common CETP pipe 

network. In case some parameters are to be treated (like pH), the member units 

shall install the required facility within their premises. 

S.No Description UOM Limit 

1 pH  6 to 8 

2 TDS PPM NMT 5000 

3 COD PPM NMT 5000 

4 BOD PPM NMT 100 

5 TSS PPM NMT 1000 

6 Oil & Grease PPM Traces 

7 Ammonia PPM 50 

 
4. Proposed system capacity as follows: 

i. Effluent to be handled – 500 KLD. 

ii. Biological treatment – 2000 KL (Approximate 04 days storage) 

iii. MEE – 150 to 200 KLD 

iv. ATFD – to be decided by the vendor 

 

5. Pre-treatment and Biological treatment: 

a. Neutralisation (pH Correction) 

b. Skimmer (Removal of oil & grease) 

c. Polymer addition for flocculation 

d. Aeration (For reduction of COD & BOD) 

e. Sludge separation - Primary and secondary Clarifiers. 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                                     Page 31 of 85 

 

f. Separation by Decanter or Filter press. 

g. Secondary aeration – Reduction in COD and BOD 

h. TDS reduction by Wastewater RO system in two to three stages. 

i. Permeate recovery from the RO system. 

j. Activated carbon and PSA treatment for the Permeate water. 

High TDS treatment: 

a. RO reject feed to MEE (Multiple effect evaporator) 

b. MEE effluent concentrate to ATFD 

c. Salt disposal from ATFD 

d. Condensate recovery from MEE 

e. Permeate water from RO and MEE condensate shall be recycled for Units 

Utility and CETP cooling tower. 

6. Proposed Utility Support for the Operation of CETP: 

i. Steam Boiler – 4MT/hr 02 Nos. Dual fired (F Oil and CNG/LPG) 

ii. Diffused aerators or Air Blowers 

iii. Cooling towers 

iv. Air compressors for Instruments 

v. Decanters or Filter press. 

vi. Transformer Yard and Power distribution panels for CETP 

vii. Associated Pumps and piping. 

7. Proposed stage-wise storage tanks: 

a. Oil skimming and Equalisation tanks 

b. Neutralisation tank 

c. Clarification tank 

d. Aeration tank 1 

e. Primary clarifier 

f. Aeration tank 2 

g. Secondary clarifier 

h. Treated effluent tank. 

i. RO Permeate tank. 

j. RO rejection tank 

8. Each member unit in the proposed layout shall adhere to the following inputs: 

a. Effluent to be collected and pumped to a designated tank within the 

premises. 

b. Effluent parameters shall adhere to the given CETP guidelines prior to 

discharge. 

c. Each unit shall be equipped with Online sensors with digital display for pH, 

TDS, and COD and the same can be connected with CETP system for unit wise 

monitoring and traceability. 

d.  Each unit can discharge effluent to CETP maximum of 10 to 12KLD. 

e. Each Unit can accommodate 10KLD of recovery water for their Utilities. 

(Cooling tower and Hot water systems)(To discuss feasibility of this ?) 

f. Each Unit shall have designated tanks for Effluent and sewage. 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                                     Page 32 of 85 

 

 
9. Recovered water for recycling : (Proposed Guarantee parameters of CETP Bidder) 

S.No Description UOM Parameter 

1 pH  6 to 7 

2 TDS PPM NMT 300 

3 TSS PPM NMT 50 

4 COD ppm Less than 100 

5 BOD ppm Less than 10 

 
10. The CETP shall have its own Boiler house, Fuel storage, Electrical PCC and MCC 

rooms and substation (if required) and a small office to manage the infrastructure.  

 
11. Bidder shall include all civil, mechanical, electrical, instrumentation and associated 

piping, cabling, panel works as part of this tender. 

 
12. The Wastewater Treatment System shall fully comply with all requirements and 

limits specified in Environmental (Protection) Rules, 1986, along with all latest 

amendments to it, requirements and stipulations of the Central Pollution Control 

Board (CPCB), Ministry of Environment and Forests (MOEF); Government of India and 

Tamil Nadu Pollution Control Board (TNPCB) for the project, and any other central 

or local statutory requirements regarding environmental pollution and its 

abatement.  

 
13. Latest versions of all Codes and standards shall be used.  

 
14. A proposed Block Flow Diagram is attached for reference. 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

             Signature of the Bidder with Seal                                                             Page 33 of 85 
 

Flow Chart 

 

 

 

 

(*) RO permeate shall be good quality water that can be recycled. MEE distillate water can also be considered for 

recycling. 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

             Signature of the Bidder with Seal                                                             Page 34 of 85 
 

SECTION - 2 

Technical Specifications and Proposed Scheme 

General 

This specification intends to cover design, engineering, manufacture, fabrication, 
assembly, inspection & testing at vendor's & sub-vendors works, painting, forwarding, 
supply and delivery at the site including start-up and commissioning spares, mandatory 
spares, properly packed for transportation, loading/unloading/handling and storage at 
site, in site transportation, assembly, erection and commissioning, trial run, preparation 
and submission of drawing/documents including “As Built” drawings, site testing, 
carrying out performance guarantee tests at site and handover in flawless operating 
condition to end customer the entire COMMON CETP as per the details in different 
sections/ volumes of this specification for 500 KLD PLANT. 

Process 

As explained in the design basis chapter, the influents to the CETP will be coming 
through a piped network and will conform to the following specifications. 

   

S.No Description UOM Limit 

1 pH  6 to 8 

2 TDS PPM NMT 5000 

3 COD PPM NMT 5000 

4 BOD PPM NMT 100 

5 TSS PPM NMT 1000 

6 Oil & Grease PPM Traces 

7 Ammonia PPM 50 

A typical Process Flow Diagram is attached as Exhibit – 2 as a proposed scheme for 

treatment. Bidders are encouraged to provide their scheme which would be an 

optimum design to treat the above influent. The treated effluent shall conform to the 

following specifications. The usage of this treated water is proposed currently within 

the CETP premises in the cooling tower and for gardening purposes. A plan to supply 

this back to member units will be evaluated at a later stage. 

 

S.No Description UOM Parameter 

1 pH  6 to 7 

2 TDS PPM NMT 300 

3 TSS PPM NMT 50 

4 COD ppm Less than 100 

5 BOD ppm Less than 10 

  

 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

             Signature of the Bidder with Seal                                                             Page 35 of 85 
 

 Plant sizing  

The nominal installed capacity of the plant shall be 500 KLD. However, we would like to 
have a modular approach to this as we do not expect all the member units to become 
functional at once and the capacity could be much smaller in the first year and then 
gradually increase to higher loads. 

 Due to this, we would like the plant to be designed for various sections as follows: 

 Civil collection tanks and accessories  :  125 KLD x 4 modules (equivalent) 

 Biological treatment section      : To match accordingly. 

 RO Treatment plant        : 2 equal sized modules based on design material.  

        balance to be developed by Bidder. 

 Evaporation section        : 2 equal sized modules based on design 
requirements 

 ATFD          : Same as evaporation section 

 Boiler          : 2 equal sized boilers (FO/Gas based) 

 Electrical Power        : One single installation to meet the entire  

        plant requirements 



Common Effluent Treatment Plant                             Tender Document            Tindivanam Pharma Park Association 

 

             Signature of the Bidder with Seal                                                             Page 36 of 85 
 

 Civil Works 

All civil works pertaining to the CETP project shall be in the scope of the Bidder. A brief 